CHST f#i&EsinY A~ CHST Repair Parts List

( ~No.03634 )

R HmES BB & 4 TR B B S 5 B RS % " %
#
i

NO. PART NO. PART NAME Q'ty DESCRIPTION R/P | FROM ~ UP 70 SERIAL NO. | REMARKS

1-4 8001 0005 000 |7°5% PLUG 2 Fy—Y kY7 141 4%(Charge Pump)

1-4 8001 0005 000 |7°5% PLUG 3 Fr—¥ K V7 EAEHk(without Charge pump)

1-5 8001 0012 000 [#'ILb BOLT 1

1-6 0350 0140 818 |[PW WASHER 1 |8x18%x16

1-9 K712 0110 012 |Fi'ILb BOLT 1 [M10x12

1-10 | 0833 0001 000  |Y-A79¥ SW 1 |M10E

1-11 8001 0014 000 [7°L—+ PLATE 1

3-5 0840 1018 308 |[A4NY—I OIL SEAL 1 |UE18X30X8

4-6 0840 2017 407 |#4LY—I OIL SEAL 1

4-9 0741 0004 000 _|CYv¥' RING 1

4-10 | 0830 0500 480 |0Yv¥ O RING 1

4-11 8001 0309 000 |7°L—} PLATE 1

6-1 8001 0601 000  [Ln'— LEVER 1

6-2 8001 0604 001 |Yv% LINK 1

6-3 8001 0605 001 [#'ILb BOLT 1

6-4 8001 0608 000 |Yv% LINK 1

6-5 8001 0614 000 [R7Uv¥ SPRING 1

6-6 8001 0615 001 |Yv% LINK 1

6-7 8001 0617 000 ['47° PIPE 2

6-8 8001 0631 000  [#'un” DAMPER 1

6-9 8001 0623 000 [1'47° PIPE 1

6-10 ] 0796 0081 005 |7'y¥a BUSH 3 |8x10x5

CHST_Repair Parts

2021/May




CHST f#i&EsinY A~ CHST Repair Parts List

( ~No.03634 )

R BaES B ER B FF a5 i) " ERB % &
#
%

NO. PART NO. PART NAME Qty DESCRIPTION R/P | FROM ~ UP TO SERIAL NO. | REMARKS

6-11 0742 0100 600 |EYvy" RING 1

6-13| F301.0108 000 |F}vk NUT 2 |m8

6-14| 0350 0140 618 |PW WASHER 1 |6x18%x16

6-15| 0550 0006 030 |A7°Yv¥'tY PIN SPRING 1

6-16 | 0350 0140 818 |PW WASHER 2 |8x18x16

6-17| F204 0106 012 |tLRA BOLT 2 [mMex12

6-18 | K700 0106 020 |F#&' I+ BOLT 2

6-19 | 0550 0003 530 [R7YyH'EY PIN SPRING 1 135%30

6-20 | F300 0106 000 |F}vk NUT 1 |M6

6-21 0796 0121 406 [DU7"yYa BUSH 3 [12x14x6

6-22 | A3010108 001 |Fvb NUT 1 |M8

6-23| K7100108 025 |F#&'ILb BOLT 1 |M8x25(7T)

6-24 | 8001 0618 000 |7'L—} PLATE 1

6-25| 8001 0621 001 |VA SHIM 1

6-26 | 8001 0619 001 |VA SHIM 1

CHST_Repair Parts 2021/May




CHST &Y A~ CHST Repair Parts List  ( No.03635~ )

6-10

68 &9

T i { 6-3
6-7— %@% @@,@/ 6-2

65—

6-14 *
7 812
613
\«
\\ -
‘_\
™
R HeES EIETE B & < " R e i =
#a
{3
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO REMARKS
1-4 | 8001 0005 000 |7°5%° PLUG 2 Fr=Y K V78R (Charge Pump)
1-4 | 8001 0005 000 |7°%" PLUG 3 Fr—V V7 B (without Charge pump)
1-9 | 8001 0008 000 |F#&'ILb BOLT 1
1-10| 0833 0001 000 |Y-LT7Yo% SW 1 [M10H
1-12| 8001 0015 500 |7'L—F PLATE 1
1-14| 0833 0000 600 |Y-L7Yo% SW 1 No.04259 ~
1-15| K700 0106 012 |F# b BOLT 1 No.04259 ~
2-5 | 0840 1018 308 |#4ILY—)L OIL SEAL 1 |UE18X30X8
4-6 | 0840 2017 407 |A4LY—N OIL SEAL 1
4-9 | 0741 0004 000 |CYu% RING 1
4-10| 0830 0001 000 |OYvy O RING 1
6-1| 0350 0140 818 |PW WASHER 1
6-2 | 8001 0636 000 |& JLb BOLT 1
6-3 | 0350 0151 226 |PW WASHER 1
6-4 | 8001 0637 000 |)v% LINK 1
6-5 | 8001 0641 000 |& L+ BOLT 1
6-6 | F301 0108 000 |Fvk NUT 1
6-7 | 0750 0569 004 |A'FYLY’ BEARING 1
6-8 | 0742 0100 800 |EJvY RING 1
6-9 | 0796 0121 412 |DU7'vYa BUSH 2
6-10| 0742 0101 000 |EVv% RING 1
6-11| 8001 0642 000 |Ln'— LEVER 1
6-12| 0550 0006 030 [A7Vv'EY PIN SPRING 1
6-13| 0550 0003 530 |[A7Yv9'EY PIN SPRING 1
6-14| 3617 3227 000 |RA7YvY SPRING 1

CHST_Repair Parts

2021/May




	chst_repair_01
	chst_repair_02
	chst_repair_03

